TEST REPORT

1. NO : CT19-095191E
2. Client
O Name :  ABLUE CO.,LTD
O Address : 56, Bongseong-ro, Gunpo-si, Gyeonggi-do, Republic of Korea
3. Date of Test : 2019.08.21 ~ 2019.08.28
4. Use of Report : (=L HIOIH RIER)
5. Test Sample : CURBLE WIDE

6. Test Method / Location
(1) client method >199, Gasan digital 1-ro, Geumcheon-gu, Seoul, Korea

7. Test Results
1) CURBLE WIDE

6982-1658-5250-6722

Test Item(s) Unit Teﬁécg$}23d/ Test Results Remark
Compression test kN (1) 3.57 (3.0 iZ;'g)RE./ (50 +
3 3 Tested By 0 |Technical Manager
Affirmation { L/\ ) .
Name : Jung Se Yoon /¥ [Name : Jongkyoung Kim

This report is accredited by KOLAS.

Our report apply only to the standards or procedures identified and to the sample(s) tested unless otherwise specified. The test
results are not indicative of representative of the qualities of the qualities of the lot from which the sample was taken or of
apparent |y identical or similar products. The results of using only a portion of this report cannot be guaranteed. The

authenticity of this test report can be checked on KCL website(www.kcl.re.kr).

2019.08.28
Korea Conformity Laboratories President Yoon, Kap Seok/m, kAf%wk
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